


Dragonflies - indicators of good 
water quality - emerge from a 
water droplet on the cover of this 
commemorative issue. With its title 
penned personally by PUB Chief 
Executive Ng Joo Hee, "Quenching 
Our Thirst" looks at how PUB 
leverages on R&D to ensure that the 
supply of clean water never runs 
dry in Singapore. Positive R&D 
outcomes are driven by pragmatic 
optimism, reified as energy swirls 
encircling the droplet. Looking to 
the future, PUB will continue to 
embrace advanced technologies 
and tap on the possibilities offered 
in the digital space to create safer, 
more efficient, and more resilient 
operations to safeguard Singapore’s 
long-term water security. 

IN
N

O
VATIO
[...]
FIG. 1: The 1.7 mgd ultraviolet (UV)-based advanced oxidation process (AOP) pilot plant in Kranji NEWater Factory

RESEARCHERS & AFFILIATIONS 

J. Scheideler, Y.N. Zhang, M.X. Tan, H. Stapel, A. Ried, 
E. Wong, P.C. Siow | Xylem Inc.  
E. Huang, P.W. Chue, K. Chua, G.R. Ong,  
F.K. Chwee, B. Viswanath, L.F. Zhang,  
Y.H. Leong, A.N. Puah, M.H. Lim | PUB

CONTACT 
J. Scheideler; Jens.Scheideler@Xyleminc.com

disinfectant that prevents microbial growth 
in the water as it is transmitted along the 
distribution network. As such, alternative 
oxidants such as sodium hypochlorite are 
increasingly being used for the production 
of hydroxyl radicals.

To assess the effectiveness of UV-based 
AOP using sodium hypochlorite, Xylem Inc. 
(Xylem) is collaborating with PUB on a 1.7 
mgd pilot plant at Kranji NEWater Factory 
(Fig. 1) involving the use of their Wedeco 
UV-AOP reactor. 

The performance of AOPs will be assessed 
over a two-year period based on (a) the 
removal efficiency of a list of targeted 
compounds such as 1,4-dioxane and 
NDMA, and (b) the formation of any 
harmful oxidation by-products (OBP) such 
as trihalomethanes, which may result from 
chemical reactions between organic and 
inorganic matter in the water. 

“This project investigates the replacement 
of hydrogen peroxide with sodium 
hypochlorite to potentially reduce treatment 
costs and chemical dosing, with the aim 
of making UV-based AOPs for water reuse 
more efficient and sustainable,” said Jens 

Scheideler, Xylem’s global AOP manager 
and project principal investigator. 

Xylem will also attempt to optimise the 
UV and chemical dosage to achieve 
the required treatment efficacy while 
simultaneously minimising chemical and 
energy consumption of the treatment 
process.  To do th is ,  bench-scale 
experiments using a Collimated Beam 
Device (CBD) (Fig. 2) will be conducted. 
The CBD is a compact, table-top UV 
delivery system consisting of four UV 
low-pressure lamps radiating UV light at 
254 nm, and will help to pre-determine 
the dose-response curves of various 
contaminants, water quality parameters 
and potential formation of OBPs prior to 
pilot-scale testing. 

In addition, Xylem will identify the critical 
control points within the treatment process 
so that online sensors and controls can be 
installed during full-scale implementation 
to facilitate monitoring and operation of 
the system.

The eventual success of UV-based AOPs 
would increase the resilience of existing 
NEWater treatment processes and open 
up new opportunities for an expanded 
range of reuse applications. 

29Water Treatment, Desalination & Reuse



Controlling biofouling in reverse osmosis
Pilot study uses new slime control agent and in-situ electrical impedance spectroscopy 

fouling sensor to control biofouling in reverse osmosis  

Membrane fouling during the reverse 
osmosis process is a common challenge 
faced by water utilities. This happens when 
microorganisms in the feed water adhere 
and grow on the membrane surface as a 
concentrated layer of biofilm. 

The biofilm clogs up the membrane, 
causing the differential pressure (∆P) 
across the membrane surface to increase 
over time. Higher pressure is required 
to push the feed water through the 
membrane, resulting in increased energy 
consumption and production losses. To 
minimise this, the fouled membranes 
are frequently cleaned using chemicals, 
but this leads to the deterioration of the 
membranes over time.

Kurita Water Industries (Kurita) has 
developed a new slime control agent 
Kuriverter® IK-110 to tackle the issue  
of membrane biofoul ing in a more 
sustainable way. 

“Unlike conventional biocide, which uses 
chemicals to kill microorganisms in the 
biofilm, IK-110’s antifouling effects are 
achieved by targeting the mechanism 
responsible for the microbial production 
of extracellular polymers, such that the 
biofilm ‘peels-off’ from the membrane 
surface gradually,” said Hideyuki Komori, 
principal investigator from Kurita. “Because 
cell death is not necessary, IK-110 is 
chemically milder than its contemporaries, 

FIG. 1: Electrical Impedance Spectroscopy Fouling 

Monitor (EISFM) set-up at the pilot seawater reverse 

osmosis (SWRO) plant

though by no means less effective. This 
results in negligible impact on membrane 
integrity.” 

To test the efficacy of IK-110 for large-scale 
seawater reverse osmosis (SWRO) plants, 
Kurita recently partnered with the Nanyang 
Environment & Water Research Institute - 
Singapore Membrane Technology Centre 
(NEWRI-SMTC) on a study involving a pilot 
SWRO plant at PUB’s R&D facility in Tuas.

The performance of the pilot plant’s two 
SWRO trains – one dosed with IK-110 
and the other without – were compared 
in parallel (Fig. 1).

Over three consecutive tests, it was 
observed that the ∆P of the RO train with 
continuous dosing of IK-110 remained 
stable, while the other experienced a 
gradual increase over time (Fig. 2). This 
confirmed the effectiveness of IK-110 as a 
slime control agent to mitigate biofouling. 
The conclusion was further supported by 
membrane autopsy studies which showed 
lesser biofilm formation with IK-110. 

The study also addressed an existing 
limitation in conventional fouling monitoring 
methods. While ∆P is a useful indicator 
of biofilm formation, the initial stages of 

the fouling process – where low levels of 
foulants do not result in significant pore 
blockage – may not reflect observable 
increases in ∆P. A parallel task in this 
study aimed to verify the capability of 
NEWRI-SMTC’s Electrical Impedance 
Spectroscopy Fouling Monitor (EISFM), 
a technology which moni tors the 
conductance of the membrane’s diffusion 
polarisation layer (GDP) in-situ to detect 
changes in the membrane’s surface layer 
as an indication of biofilm formation. 

The trial study showed that an increase in 
GDP was not matched by a corresponding 
increase in ∆P. The GDP subsequently 
experienced a gradual drop from Day 45 
onwards, indicating the onset of biofilm 
formation on the membrane surface. On 
the other hand, ∆P experienced a sudden 
increase only at Day 80. The results 
proved EISFM’s early warning capability.

Kurita and NEWRI-SMTC researchers are 
currently conducting further studies to 
investigate the use of EISFM to optimise 
the dosing regime of IK-110. Should 
the study be successful, EISFM can 
become an important fouling predictive 
tool, enabling operators to develop more 
effective cleaning regimes to prevent 
membrane biofouling.

RESEARCHERS & AFFILIATIONS 

H. Komori, A. Fujii | Kurita R&D Asia
K. Hayakawa | Kurita Water Industries
L.N. Sim, J.S. Ho, T.H. Chong | NEWRI-SMTC
H. Coster | University of Sydney

CONTACT 
H. Komori; hideyuki.komori@kuritardasia.sg

FIG. 2: Results of IK-110 efficacy study

RO without IK-110

RO with IK-110
(Conventional chlorination-dechlorination treatment)

3030 RESEARCH HIGHLIGHTS



Clari�cation
(Settled Water)

Sand Filtration
(Filtered Water)

Ozonation
(Ozonated Water)

Biologically 
Activated 

Media 
Filtration 1

Biologically 
Activated 

Media 
Filtration 2

Post-Treatment
(Product Water)

Product Water 

Biologically 
Activated 

Media 
Filtration 3

O
ut

le
t

Inlet

Raw Water 

Optimising water treatment processes to reduce 
wastage and production costs

Construction of portable plug-and-play modular pilot plants to  
optimise drinking water treatment processes  

The treatment of drinking water typically 
consists of the following processes - 
coagulation, flocculation, sedimentation, 
filtration and disinfection. To achieve 
better water quality, ozonation followed 
by biologically activated media filtration 
(BAF) is positioned right after filtration 
and before final disinfection. Taken as a 
system, these processes serve to remove 
pollutants, organic compounds and taste 
and odour substances.

While these processes are well established 
and applied in many water utilities, a key 
challenge lies in integrating and optimising 
them to achieve better quality water at 
reduced chemical consumption, lower 
waste generation, smaller energy footprint, 
and ultimately reduced production cost.

To achieve this, PUB has embarked on 
a project to construct portable plug-and-
play modular drinking water treatment pilot 
plants at Choa Chu Kang Waterworks. 
These plants will allow PUB to conduct 
opt imisat ion studies for  indiv idual 
treatment processes, and collectively 
as an integrated system. With individual 
capacities of 120 m3/d, the modular pilot 
plants will consist of the following units – 
(a) coagulation, flocculation, sedimentation 
and filtration; (b) ozonation; (c) biologically 
activated media filtration; and (d) post-
treatment (Fig. 1).

To optimise the coagulation, flocculation, 
sedimentation and filtration processes, 
inlet and outlet water quality parameters, 
such as total organic carbon, turbidity and 
pH, will be used to determine the optimal 
chemical dosages needed to form large 
and dense aggregates for easy and fast 
separation. Promising coagulants such 
as ferric chloride will be tested for their 
effectiveness and optimum dosage, based 
on parameters such as floc formation, 
product water quality and overall treatment 
cost.

During a typical ozonation process, up 
to 10% of the dosed ozone may not be 
consumed due to inefficient dissolution 
in water.  This unconsumed ozone 
is released as off-gas which is then FIG. 2: A screenshot depicting the schematic flow of the BAF in the pilot plants

FIG. 1: Treatment process of the plug-and-play modular pilot plant

discharged to the ozone destruction unit. 
To optimise the ozonation process, two 
dosing approaches – single dosing and 
stepwise dosing – will be tested to identify 
a better way to improve the ozone transfer 
efficiency. They will be evaluated based 
on parameters such as ozone demand, 
removal efficiency of taste and odour 
compounds and targeted trace organic 
compounds, and reduced formation of 
disinfection by-products. PUB will also 
study the feasibility and cost-effectiveness 
of options to recycle the off-gas. 

To optimise the BAF process, PUB will 
study the effectiveness of different media 
in removing organic compounds and their 

by-products that affect water quality 
(Fig. 2). Examples of media that will be 
evaluated include coal-based and coconut 
shell-based granular activated carbon. 
These various BAF media will also be 
tested to determine their respective ideal 
operating conditions.

“Based on our preliminary projection, we 
expect to achieve overall cost-savings of at 
least 10% with the successful optimisation 
of the individual unit operations”, said 
Rongjing Xie, principal investigator of 
the project. Upon completion of this 
pilot study, PUB will utilise the results to 
improve and optimise the operations of its 
full-scale water treatment plants. 

RESEARCHERS & AFFILIATIONS 

R.J. Xie, J.J. Qin, Y.J. Xing | PUB

CONTACT 
R.J. Xie; xie_rongjing@pub.gov.sg

31Water Treatment, Desalination & Reuse



Besides discharging treated used water into the sea and relying on 
the natural hydrologic cycle to recycle the water, PUB also shortens 
the cycle by reclaiming used water and treating it to high standards 
for reuse.

To achieve this in the most efficient way possible, PUB is actively 
looking into treatment technologies that can minimise sludge 
formation and recover valuable resources from used water, while 
consistently producing high-grade effluent. Ultimately, PUB aims 
to achieve energy self-sufficient water reclamation plants to ensure 
long term sustainability in used water treatment.

USED WATER 
TREATMENT



Lowering energy requirements  
in biological nitrogen removal   

Studying the effectiveness of the anaerobic ammonium oxidation process  
in lowering energy required to treat ammonia-rich dewatering centrate

Biological nitrogen removal is an essential 
process in used water treatment to 
remove ammonia, a toxic pollutant that 
can cause eutrophication in natural 
water environments and pose potential 
hazard to human and animal health. 
Conventional biological nitrification, in 
which ammonia is removed through 
conversion to harmless nitrogen gas by the 
nitrification-denitrification process, makes 
up approximately 40% of total aeration 
energy required in used water treatment.

During the anaerobic sludge digestion 
and dewatering process in used water 
treatment, an ammonia-rich side-stream 
cal led dewater ing centrate (DC) is 
produced. This side-stream is typically 
recycled and combined with used 
water influent to be treated at the water 
reclamation plant (WRP), increasing the 
plant nitrogen loading significantly.

To remove nitrogen from used water more 
effectively and reduce energy consumption 
from aeration, Meidensha Corporation 
(Meiden) and PUB collaborated on a study 
at the used water treatment demonstration 
plant located in Ulu Pandan WRP. Instead 
of recycling the ammonia-rich DC side-
stream directly back to the influent, an 

FIG. 2: Anaerobic ammonium oxidation (Amox) bacteria 

are commonly seen in the form of red granules

FIG. 1: Diagram showing the main-stream and side-stream treatment of used water

RESEARCHERS & AFFILIATIONS 

E. Fong, H. Noguchi, T. Niwa | Meiden Singapore
Y. Nakamura, Y. Fukuzaki | Meidensha Corporation
Y. Wah, G. Tao, J. Yen, Y. Lee | PUB

CONTACT 
E. Fong; eddy.fong@meidensg.com.sg

anaerobic ammonium oxidation (Amox) 
treatment process was introduced to 
first reduce the nitrogen load in the DC 
stream (Fig. 1). 

In the pre-treatment A-stage system 
phase, a biosorption tank and a clarifier 
was introduced to lower the total 
suspended solids (TSS) and chemical 
oxygen demand (COD) concentrations 
in the DC stream and improve the 
effectiveness of the Amox process.

The subsequent Amox process involves 
two steps in a single reactor. First, 
partial nitritation of ammonia into nitrite 
by ammonia oxidising bacteria (AOB) 
takes place under aerobic conditions. 
Then, anaerobic oxidation of the residual 
ammonia by nitrite into nitrogen gas was 
carried out by the Amox bacteria. As the 
latter process does not require aeration, 
less blower energy was consumed overall. 

The Amox bacteria is commonly seen as 
red granules with higher density (Fig. 2). To 
ensure its healthy growth, and to control 
the growth rate of nitrite oxidising bacteria 
(NOB), the balance of aeration supply 
during the Amox process is important. 
Unlike Amox bacteria, NOB requires 

oxygen to convert nitrite to nitrate and has 
a growth rate that is 10 to 15 times faster 
than Amox bacteria. Too much oxygen 
can therefore result in the growth of the 
undesirable NOB over the Amox bacteria, 
which suppresses Amox activity. 

To provide for the best possible conditions 
for the growth of Amox bacteria over 
NOBs, the EssDe®, a patented surplus 
sludge separat ion technology, was 
employed to retain and enrich the slow 
growing Amox bacteria. A hydrocyclone 
was also introduced to separate the 
heavier Amox bacteria which was returned 
to the reactor to maintain the right quantity 
of Amox bacteria for optimum nitrogen 
removal. The lighter AOB and NOB were 
discharged.   

“Amox was first successfully tested 
during a pilot study at Changi WRP in 
2013 without the pre-treatment A-stage 
system. From this study at the used 
water treatment demonstration plant at 
Ulu Pandan, the Amox process coupled 
with A-stage as pre-treatment appears 
to be a viable alternate method to treat 
ammonia-rich DC with different influent 
characteristics with low aeration energy 
consumption,” said Terutake Niwa, 
principal investigator of the study. “The 
results will have useful application in used 
water treatment in future.” 

USED WATER 
TREATMENT

33Used Water Treatment



Conductivity removal

Stack inlet pressure

Recycling industrial used water  
for industrial reuse   

Study on Electrodialysis reversal (EDR) technology for recycling industrial used water

Recycl ing industrial used water for 
industrial reuse is one way to meet the 